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Applicant： Alent Alpha Metals (Shenzhen) Co., Ltd 

 

The following sample(s) was/were submitted and identified on behalf of the client as： 

Sample Name： 96.5Sn 3.0Ag 0.5Cu JP-500 87-5-M11 Solder Paste 

Manufacturer： Alent Alpha Metals (Shenzhen) Co., Ltd  

 

Sample Received Date： Aug 31, 2015 

Testing Period： Aug 31, 2015 TO Sep 07, 2015 

 

Reference Method： EPA 8061A:1996 method, Phthalates Analysis is performed by GC-MS 

 

Testing Results： Please refer to next page(s) 

 

Edited by： 

 

Checked by： 

 

Approved by： 

 

                                                                              Code：wo26qtn1 
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Test Results (Unit：mg/kg) 

Test Item MDL Test Result 

BBP  50 N.D. 

DBP 50 N.D. 

DEHP 50 N.D. 

DIBP 50 N.D. 

Note： (1) mg/kg = ppm  

 (2) N.D. = Not Detected (＜MDL) 

 (3) MDL = Method Detection Limit 

 

 

Sample No. & Photo： 

 

Pony authenticate the photo on original report only 
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Phthalates Measurement Flow-chart 

 

Tested by：Zou Peng  

Checked by：Wang Juan 

Person in charge of the lab by：Zhao Yanyuan 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

***End of Report*** 

Sample preparation 

Weighing samples 

Extraction in organic solvent  

Concentration / Dilution of extraction solution 

GC-MS analysis 

data 


